
Pages 2-4 Packaging Contents
Pages 5–8 FBM Mounting
Page 9 Mounting to OTC Channels
Pages 9–11 Installing Mount Braces

OTC Mounting System–Standard Height Service Body, Flip Top Lid Model

PRIME DESIGN, A SAFE FLEET BRAND 
Address: 580 Opperman Drive, Eagan, MN 55123 ▪ Toll Free: 1.8.PRIME.RACK 
Fax: 651-552-1799 ▪ Email: info@primedesign.net ▪ Website: www.primedesign.net



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

2
FB

M
-1

06
1 

A
SS

EM
B

LY
 I

N
ST

R
U

C
TI

O
N

S–
PA

C
K

A
G

IN
G

 C
O

N
TE

N
TS

CONTENTS OVERVIEW

Front Base Mounting Leg...................................... (Qty 2)

Rear Base Mounting Leg....................................... (Qty 2)

Crossbar Mounting Brace...................................... (Qty 2)

Channel Mounting Brace....................................... (Qty 4)

Mounting Leg Connector Assembly...................... (Qty 4)

Rear Mounting Leg Bracket................................... (Qty 2)



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

3

FB
M

-1
06

1 
A

SS
EM

B
LY

 I
N

ST
R

U
C

TI
O

N
S–

PA
C

K
A

G
IN

G
 C

O
N

TE
N

TS
Anti-Seize

Lock Washer (6X)

Crossbar Mounting Connector (4X)

M8 x 45MM (2X)M8 x 30MM (8X)M8 x 20MM (2X)

M8 x 60MM Carriage Bolt (2X)M8 x 55MM (6X)

M8 Lock Nut (10X) " Flat Washer (16X)

Fender Washer
(8X)

Rubber Washer
(8X)

M8 Nut Bracket (6X)

HKT-8065 Front Mount Hardware Kit



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

4
FB

M
-1

06
1 

A
SS

EM
B

LY
 I

N
ST

R
U

C
TI

O
N

S–
PA

C
K

A
G

IN
G

 C
O

N
TE

N
TS

Anti-Seize

Lock Washer (4X)

M8 x 45MM (2X)M8 x 30MM (10X) M8 x 55MM (2X)

M8 x 70MM (4X)

M8 Lock Nut (14X) " Flat Washer (22X)

Fender Washer
(10X)

Rubber Washer
(10X)

M8 Nut Bracket (4X)

HKT-8064 Rear Mount Hardware Kit



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

5

FB
M

-1
06

1 
A

SS
EM

B
LY

 I
N

ST
R

U
C

TI
O

N
S–

FB
M

 M
O

U
N

TI
N

G
S

OVERVIEW: MOUNTING TO OTC CHANNELS
NOTE: Channels and Crossbars in this Overview are shown 
for reference only. Specific configurations are determined 
by Service Body size, and Crossbar preferences. 

2.11 Install Mounting Leg Connectors onto the Base Mounting 
Legs as shown.

Install Rear Mounting Leg Brackets onto the Rear Mounting 
Legs as shown and torque to 90 in-lbs.

Remove and  
retain Hardware

LEG CONNECTORSREAR MOUNTING LEG BRACKETS

Align outer Connector hole with  
the bolt hole on the Mounting Leg  

for Hardware re-installation. 

M8 x 70MM
Flat Washer

Flat Washer
Locknut



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

6
FB

M
-1

06
1 

A
SS

EM
B

LY
 I

N
ST

R
U

C
TI

O
N

S–
FB

M
 M

O
U

N
TI

N
G

S
2.2 Re-install Mounting Leg Connector Hardware as shown. FRONT MOUNTING LEGS

Right and Left 
Front Legs Aligned

3.1
Install Front Mounting  
Legs onto the front inside 
corner of your service body 
as shown.

NOTE: Depending on the application, 
isolation tape (not included) may be 
required to prevent the chance of 
bimetallic corrosion.

FRONT MOUNTING LEG 
DRILLING & BOLT SIZING

NOTE: Parts of the utility body are 
cutaway for illustrative purposes

M8 x 30MM and M8 x 55MM available the  
thickness of your utility body. Drill and attach 
hardware as needed according to your utility  
body’s OEM specifications.

Front Passenger Side



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

7

Flat Washer

Locknut

Rubber Washer

Fender Washer

Flat Washer

Locknut

Rubber Washer

Fender Washer

FB
M

-1
06

1 
A

SS
EM

B
LY

 I
N

ST
R

U
C

TI
O

N
S–

FB
M

 M
O

U
N

TI
N

G
S

FASTENING FRONT MOUNTING LEGS 

M8 x 30MM
(Lower)

M8 x 30MM
(Lower)

M8 x 55MM
(Upper)

M8 x 30MM
(Upper)

3.2 Install Hardware with the appropriate bolt size needed 
for your service body. Torque to 90 in-lbs.

NOTE: Parts of the utility body are 
cutaway for illustrative purposes

Example shown with uitlity body requiring the  
M8 x 55MM bolts in the upper drilling locations.

Front Passenger Side



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

8
FB

M
-1

06
1 

A
SS

EM
B

LY
 I

N
ST

R
U

C
TI

O
N

S–
FB

M
 M

O
U

N
TI

N
G

S
REAR MOUNTING LEGS

M8 x 30MM

Align Front and 
Back Legs

Flat Washer

Aligned with 
Front Leg

Must clear Rear 
Light and features

Locknut

Rubber Washer
Fender Washer

Avoid Rear Light

4.1

4.2

4.3 4.4

Install Rear Mounting Legs onto the outside rear of your 
service body as shown.

Ensure alignment and light clearance 
as shown below.

NOTE: Depending on the application, 
isolation tape (not included) may be 
required to prevent the chance of 
bimetallic corrosion.

NOTE: Refer to OEM recommendations for the instllation of a 
support or backing plate behind the mounts.

Install Hardware as shown and torque  
to 90 in-lbs.



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

9

FB
M

-1
06

1 
A

SS
EM

B
LY

 I
N

ST
R

U
C

TI
O

N
S-

M
O

U
N

TI
N

G
 T

O
 O

TC
 C

H
A

N
N

EL
S

MOUNTING TO CHANNELS

Torque all Mounting Bracket 
bolts to 90 in-lbs

Crossbars must be installed directly 
over the the rear and front mounts.

5.1
Loosen all indicated Nuts to 
install the Channels. Do not 
tighten until Step 5.3. 5.3

5.2

REAR MOUNTING FOOT 
NUT BRACKETS

FRONT MOUNTING FOOT 
NUT BRACKETS

6.1 Install one M8 Nut Bracket in each rear  
Mounting Foot channel as shown. 6.2 Install one M8 Nut Bracket in each front 

Mounting Foot channel as shown.



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

10
FB

M
-1

06
1 

A
SS

EM
B

LY
 I

N
ST

R
U

C
TI

O
N

S-
IN

ST
A

LL
IN

G
 M

O
U

N
T 

B
R

A
C

ES
MOUNTING LEG–CHANNEL 
BRACE INSTALLATION

Keep Nut Bracket  
loose for installation  

into inner Channel sides

M8 x 45MM

Lock Washer

Flat Washer

M8 x 55MM

Lock Washer

Flat Washer

7.3
Install the lower end of 
the Braces into the Mounting 
Foot channels using the  
Nut Brackets installed 
in Steps 6.1–6.2,  
and Hardware 
as shown. Torque to 
90 in-lbs.

7.1

*Holes must align

7.2 Install Braces into the inside of the Channels as shown.

ADDITIONAL FRONT MOUNTING 
FOOT NUT BRACKETS

8 Install a second M8 Nut Brackets in each 
front Mounting Foot channel as shown.



Prime Design Limited Warranty. Seller’s sole and exclusive warranty (and Buyer’s sole and exclusive remedy and Seller’s entire liability for any breach thereof) with respect to the Goods is set forth in the Limited Warranty document available at primedesign.net/warranty-liability 
(the “Prime Design Limited Warranty”). ▪ TM & © 2021 PRIME DESIGN. PROTECTED BY ONE OR MORE OF THE FOLLOWING PATENT NO.’s 6427889, 6764268, 6971563, 8991889, 9415726, 9506292, 9481313, 9776476, 9796340, 10470565, 10486608, 10501022 AND OTHER PATENTS PENDING

11

FB
M

-1
06

1 
A

SS
EM

B
LY

 I
N

ST
R

U
C

TI
O

N
S-

IN
ST

A
LL

IN
G

 M
O

U
N

T 
B

R
A

C
ES

9.2 Install the mid Crossbar Braces as shown. Do not 
torque until Step 9.3.

M8 x 20MM

Lock Washer

Flat Washer

9.3
Install the mid Crossbar Brace Hardware into the top 
Nut Bracket from Step 8 as shown. Torque all Hardware 
to 90 in-lbs.

MID CROSSBAR 
BRACE INSTALLATION

M8 x 60MM 
Carriage Bolt

Flat Washer

Finger-tighten

Locknut

9.1

9.1



USAM-FBM1061-US01 Rev-A 0820


